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Material and Engineering Laboratory-Kaohsiung

Test Report A O R

Report No. : KK-18-10276A
Page No. o1 OF 4
Date of Report : Dec. 22,2018
Applicant Xing-Show Coating Co., Ltd. ~ Aegis Technology Co., Ltd.
Address NO.1,Bengonghuan N. Rd.,Gangshan Dist.,Kaohsiung City 820,Taiwan(R.0.C)
Product Name Aegis Coating Screw
Product Type AS-553

Product Submitted By Xing-Show Coating Co., Ltd. ~ Aegis Technology Co., Ltd.
Date of Sample Received Nov. 12, 2018

Date of Testing Nov. 12, 2018~Dec. 19, 2018
Testing Method ASTM B117-16
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Results :

Salt Spray Test:
Specimen Name Before Test After Test

No red rust appeared on the specimen after test for

Aegis Coating Screw As attached photo | 500 hours. As attached photo Page No. 3 OF 4
(AS-553) Page No. 2 OF 4 No red rust appeared on the specimen after test for

1000 hours. As attached photo Page No. 4 OF 4

Remark. This sample is executed after the 2000 hours test for report number KK-18-05948, and then continues
to perform the 1000 hours test (report number KK-18-08839), and then continue to perform the
1000 hours test.

Test Condition :

1. Salt Solution Concentration :5%
2. pH of Collected Solution :6.9~7.1
3. Air Supply : 1.0 kgf/em?
4. Temperature in the Salt Spray Chamber :35.0£2.0°C
5. Saturated Air Temperature :46.0~49.0C
6. Total Test Time : 1000 hours
7. Volume of Salt Solution Collected : 1.1~1.2 mL/hr
8. Specific Gravity of Solution Collected : 1.032~1.033
9. Specimen of supporting method : Suspension
----- R J /‘www bL\'AA
Signed for afd on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Ta%v/an Ltd.

The conformity judgment is at the Applicant's final verdict.
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Material and Engineering Laboratory-Kaohsiung
Test Report O ATA I
Report No. ¢ KK-18-10276A

Page No. P2 OF 4
Date of Report : Dec. 22,2018

Test Result:

Specimen Name: Aegis Coating Screw(AS-553) Before Test

Specimen Name: Aegis Coating Screw(AS-553) Before Test

Signed for anq on behalf of

The required specification(s) offered in this test report is/are for reference only. SGS Ta¥wan Ltd
The conformity judgment is at the Applicant's final verdict. '
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Material and Engineering Laboratory-Kaohsiung

Test Report R RO
Report No. @ KK-18-10276A

Page No. 3 OF 4
Date of Report : Dec. 22,2018

Test Result:

Specimen Name: Aegis Coating Screw(AS-553) After 500 Hours Test

Specimen Name: Aegis Coating Screw(AS-553) After 500 Hours Test

e

Signed for and On behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict. '

This document is issued by the Compang subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at ; -and- iti -0-| Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproguced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
shown in this test report refer only to the sample(s) tested. C5890920
w QL VIV

3GS Taiwal No.61, Kai —Fa Road, Nanzih Export Processing Zone, Kaohsiung, Taiwan /@ HET R AE e T o R B S5619%
& AR ER AL MLy A RN 3] | t(886-7) 301-2121 f (886-7) 301-1165 WWW.SQS.TW
Member of SGS Group

2007

cecily_lin



Material and Engineering Laboratory-Kaohsiung

Test Report AV 0 A
Report No.  : KK-18-10276A

Page No. 4 OF 4
Date of Report : Dec. 22,2018

Test Result:
Specimen Name: Aegis Coating Screw(AS-553) After 1000 Hours Test
Specimen Name: Aegis Coating Screw(AS-553) After 1000 Hours Test
Remark: This Test Report is an additional original report of KK-18-10276. Issued date : Dec.22,2018.
----- 000 -----

Signed for apd on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS T: an Ltd

The conformity judgment is at the Applicant's final verdict.
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